
 

 

2024 Long Range Utility Plan 

 

 

 

City of Mebane, North Carolina 

 

 

 

 

 

 

 

 

Date: July 15, 2024 (revised) 

 

 

Prepared By: 

 



City of Mebane 

Long Range Utility Plan 

2 

 

 

 

 

June 24, 2024 

Mr. Chris Rollins, City Manager 

City of Mebane 

106 E Washington St. 

Mebane, NC 27302 

 

Re: 2024 Long Range Utility Plan 

 

Dear Mr. Rollins,  

Alley, Williams, Carmen, and King, Inc. has completed its study of water and wastewater needs 

for the City of Mebane as provided in the following Long Range Utility Plan (LRUP). The LRUP 

includes contributions from engineers with Hazen, McGill, and city staff with a planning window 

from 2024 to 2050. 
[...]
SURVEY FOR:

GENERAL NOTES

6/12/2023



 

Appendix B  

Three different methods were used to calculate the annual sediment accumulation rate in Graham-Mebane 

Lake. The first method involves a comparison of bathymetric surveys (Equation B-1). Loss of water 

storage capacity is derived from comparing storage volumes from two surveys from different time 

periods. Sedimentation rates can be calculated with respect to the watershed area using the loss of storage 

capacity. In Equation B-1, S represents the sedimentation rate, typically expressed in units of acre-feet 

per year per square mile of drainage area. V represents the maximum storage volume of the reservoir, T 

stands of the number of years elapsed between an earlier study and the more recent study, and A stands 

for the area of the watershed. 

Equation B- 1 

� = 9:;<=>< ?��< − :@A<<�B� ?��<C ÷ (E?��< ���;F�G  H �I���<FJ�G) 

The second method involves using the sediment volume from the bathymetric survey to compute the 

sedimentation rate (Equation B- 2). In this equation v represents sediment volume; other terms represent 

the same quantities as in Equation B- 1. 

Equation B- 2 

� = :F�G=K�B� ÷ E?��< ���;F�G ÷ �I���<FJ�G 

The third method elaborates upon Equation B-2 to account for the difference in lengths of time during 

which sedimentation occurred in areas of the lake impounded by the old and current dams (Equations B-3 

and B-4). The elapsed time for sedimentation in the area upstream of the old dam is assumed to be 47 

years and that for the area downstream of the old dam and upstream of the current dam is assumed to be 

29 years. USGS StreamStats was used to delineate the watershed areas that are applied for the area 

upstream of the old dam and the area that applies to the entire watershed for the Graham-Mebane Lake 

separately as shown in Figure B-1. 



 

B-2 

 

 

Figure B- 1: Drainage Basins for Old and Current Reservoir Dams 

The watershed tied to the lake area above the dam was determined to be 14.4 square miles, and the entire 

watershed area was determined to be 66.1 square miles. Consequently, the total sediment volume, V, can 

be expressed as follows: 

Equation B- 3 

: = �A;F�<��K × EA;F�<��K × � + �G>IBF�<��K × EG>IBF�<��K × � 

where �A;F�<��K is the watershed area tied to the lake area above the old dam (14.4 square miles), 

�G>IBF�<��K is the watershed area calculated by subtracting �A;F�<��K from the total watershed area 

(51.7 square miles), EA;F�<��K = 47 years, and EG>IBF�<��K = 29 years. Solving for sedimentation rate: 

Equation B- 4 

� =
:

�A;F�<��K × EA;F�<��K + �G>IBF�<��K × EG>IBF�<��K
 

Sedimentation rates calculated by the three methods above are summarized in Table 3-2. The first method 

(Equation B- 1) could result in falsely high sedimentation rates that are statistically unlikely based on the 



 

B-3 

 

distribution of known sedimentation rates of lakes in and around North Carolina (Figure B-2, statistically 

characterized in Figure B-3). One explanation is that high apparent sedimentation rates are common right 

after impoundment. Other reservoirs in the region have experienced high rates of apparent sedimentation 

after impoundment, followed by sharp reductions in sediment accumulation thereafter. The second and 

third methods, on the other hand, yielded sedimentation rates more in line with other reservoirs in the 

region.  

 

Figure B-2: Sedimentation Rates for Lakes in and around North Carolina3 

 
3 Anna J. Petryniak and Apple B. Loveless, “B. Everett Jordan Dam Sedimentation Rates and Reservoir Capacity”, Duke 

University – Nicholas Institute for Environmental Policy Solutions (June 2013). 



 

B-4 

 

 

 

Figure B-3: Comparisons of Three Sedimentation Methods Calculations to Typical Regional 

Sedimentation Rates  

 

 

 

 



EXHIBIT I



Visioning Phase Technical Memorandum 
November 9, 2021 
Page 2 of 8 

 
 
 
 
 

 

 

Need For Project 
 
Growth & Expansion 
 
Currently, the average daily flow is growing at an approximate rate of 0.1 MGD per year. Based 
on projected growth of approximately 500 new users annually, representing approximately 1,000 
new residents each year, the facility’s remaining capacity will be quickly exhausted. As shown in 
the figure below, the projected growth in flow over the next 30 years is expected to exceed 
capacity, thus making expansion critical to the future of Mebane. Additionally, per North Carolina 
General Statutes, wastewater systems must submit an engineering evaluation of their future 
wastewater treatment, utilization, and disposal needs, prior to exceeding 80 percent of their 
systems hydraulic capacity. It is expected that Mebane will reach this point by 2023. Furthermore, 
prior to exceeding 90 percent of the systems hydraulic capacity, North Carolina General Statutes 
require the wastewater system to obtain all permits needed for the expansion of the wastewater 
treatment, utilization, or disposal system. It is expected that the city will reach this point by 2026. 
 

Figure 1 - Growth Projections 
 

 
 

Based on flow projections, McGill recommends a strategy to construct a biological treatment 
system with the first two trains having a capacity of 4.0 MGD and the second phase adding a third 
train for 6.0 MGD. The initial project would be planned to readily accommodate the second phase 
expansion, with further consideration of a future step to 8.0 MGD. 
 
Aging Infrastructure. 
 
Many of the existing treatment process are in older structures over 40 years old. Those include 
the existing aeration basins, the clarifiers, return sludge pump station, and chlorine contact basin. 
These processes will be relocated to new treatment process basins adjacent to the existing 



Visioning Phase Technical Memorandum 
November 9, 2021 
Page 3 of 8 

 
 
 
 
 

 

 

facility. Further, most of the equipment within the facility that is being taken out of service includes 
equipment well over 30 years old, having exceeded its useful life. 
 
Floodplain 
 
The project will provide resiliency for the treatment process by replacing aged infrastructure and 
equipment, and by providing equipment with effective and reliable treatment capabilities. Further, 
flood resiliency for treatment will be provided by relocating the main portion of the treatment facility 
(biological treatment and filtration) out of the 100-year floodplain. The project will move the 
aeration process from the existing structures, which are within the “1% annual chance floodplain” 
to a new location on the facility site, which is outside of the 500-year floodplain.  
 
 Further, while the existing clarifiers, filters, and chlorine contact basin are located outside of the 
mapped “1% annual flood chance”, they are located adjacent to the boundary and at a water 
elevation lower than the aeration basins. Therefore, they are also susceptible to flood risks.  
 
Future Nutrient Limits 
 
Beyond the urgent need to address flow capacity, McGill also understands that the facility is 
subject to phosphorus and nitrogen limits because of total maximum daily load (TMDL) restrictions 
related to the Jordan Lake Rules. The facility, when originally built and subsequently upgraded, 
was not designed to biologically reduce these nutrients; however, the City staff has performed a 
yeoman’s job at addressing both nutrients by use of creative process enhancements and 
diligence. The TMDL levels imposed by North Carolina Department of Environmental Quality 
(NCDEQ) are sufficiently restrictive to have a profound impact on what type of treatment 
technologies can be used for this project. McGill will utilize BioWin modeling during design to 
ensure that the processes planned and designed will adequately meet the National Pollutant 
Discharge Elimination System (NPDES) permit. 
 
Alternatives Considered 
 
A previous study proposed expansion of the facility by upgrading the existing aeration basins and 
adding a second parallel process. The two (2) treatment facilities would have provided a capacity 
of 5.3 MGD. Considering the age of the facility and the critical need to meet total nitrogen and 
total phosphorus limits, it is preferred to add a new five stage process. This section evaluates 
Project Alternatives that would enable the City of Mebane to ensure adequate wastewater 
treatment capacity and capability for area residents and businesses.  The Alternatives evaluated 
are as follows: 
 
 
 
 
 
 
 
 
 



Visioning Phase Technical Memorandum 
November 9, 2021 
Page 4 of 8 

 
 
 
 
 

 

 

Alternative No. 1 – Oxidation Ditch 
 
This alternative would include the major components below. A conceptual drawing of this 
alternative is included in Appendix A.  
 

 Headworks Expansion 
 New Influent Pump Station 
 Existing Aeration Basin repurposed for Flow Equalization 
 New 5 stage Bardenpho Oxidation Ditches 
 New Secondary Clarifiers 
 New Return Pump Station 
 New Filters 
 Existing Clarifier repurposed for Disinfection 
 Existing Aeration Basin repurposed for Sludge Processing 

 
Alternative No. 2 – Sequencing Batch Reactor (SBR) 
 
This alternative would include the major components below. A conceptual drawing of this 
alternative is included in Appendix B.  
 

 Headworks Expansion 
 New Influent Pump Station 
 Existing Aeration Basin repurposed for Flow Equalization 
 New Sequencing Batch Reactors 
 New Post Equalization Basin 
 New Filters 
 Existing Clarifier repurposed for Disinfection 
 Existing Aeration Basin repurposed for Sludge Processing 

 
Selection of Preferred Alternative 
 
Based on flow projections, McGill has recommended a future strategy to construct a five-stage 
nutrient removal biological treatment system. The first two (2) trains would have a capacity of 4.0 
MGD and the future third train would increase capacity to 6.0 MGD. New filtration would be added 
to reduce total nitrogen and total phosphorus levels. The first phase project would be planned to 
readily accommodate the second phase expansion.  
 
Oxidation ditches are the preferred five stage biological treatment in this application for the 
following reasons:  
 

 The control system of SBR units are more complicated than oxidation ditches due to their 
numerous automatic switches, valves and instrumentation. As these systems increase in 
capacity, they become increasingly more sophisticated, providing more opportunity for 
malfunctions. Due to these reasons, the vast majority of SBR installations in the United 
States are for wastewater systems of less than two (2) MGD.  



Visioning Phase Technical Memorandum 
November 9, 2021 
Page 5 of 8 

 
 
 
 
 

 

 

 The oxidation ditch is inherently more stable and resistant to biological process upsets 
because of the longer detention time - ~20-24 hours compared to ~6 hours for SBRs. 

 While the SBR is fully integrated in one (1) zone with time separating the stages of 
biological activity, oxidation ditches have different zones for different types of biological 
activity. 

 Operating SBRs can be more energy intensive in contrast to the operation of oxidation 
ditches.  

 SBR structures are relatively deep and require extensive excavation, possibly elevating 
capital cost in comparison to oxidation ditches.  

 
Proposed Project  
 
The proposed project will provide treatment of flows to 4.0 MGD and total nitrogen and total 
phosphorus removal to meet the speculative limits in the NPDES permit. Facility upgrades will 
be designed with piping and structures planned to accommodate a future expansion of 6.0 
MGD. The project will include all necessary site grading, piping, electrical, SCADA, and 
access drives for a complete system. Below is a description of all major components of the 
project: 
 
Influent Pump Station 
 
A new influent pump station will be constructed, allowing for adequate hydraulics throughout 
the facility. Pumps will be designed for a firm capacity of 4.0 MGD. Space will be left for a 
future pump to achieve a firm capacity of 6.0 MGD. 
 
Headworks 
 
A new headworks is currently being constructed as a separate project. The headworks 
expansion will include adding one (1) mechanical screen and one (1) vortex grit removal 
unit, to accommodate flows and to provide redundancy.  
 
Flow Equalization 
 
The existing north aeration basin will be repurposed as a flow equalization tank. Flow 
equalization is needed due to high I/I and because most of the collection system flow is 
pumped to the WRRF.  
 
Biological Treatment 
 
Biological nutrient removal will be designed to comply with total TN and total TP limits from 
the Jordan Lake rules. A two (2) train, five stage Bardenpho process has been selected, this 
process includes anaerobic, anoxic, aeration, post anoxic, and reaeration stages. A third 
train will be planned and accounted for in piping, splitter boxes, and the hydraulic profile.  
 
 



Visioning Phase Technical Memorandum 
November 9, 2021 
Page 6 of 8 

 
 
 
 
 

 

 

Secondary Clarifiers 
 
Two (2) final clarifiers along with a with RAS pump station will be constructed as part of this 
project. A third final clarifier will be planned and accounted for in piping, splitter boxes, and 
the hydraulic profile. The RAS pump station will have space for a future pump. 
 
Tertiary Filters 
 
The City of Mebane currently uses and prefers “inside-out flow” disk filters. The conceptual 
phase of the project will investigate alternative tertiary filtration options, such as 
denitrification filters. Further, tertiary clarification may be needed for phosphorous removal.  
 
Disinfection 
 
Post treatment will include disinfection, and dechlorination. The existing clarifier might be 
repurposed as a chlorine contact basin. The City of Mebane currently uses sodium 
hypochlorite for chlorination. 
 
Solids handling 
 
The existing south aeration basin could possibly be repurposed to increase the sludge 
storage of the facility if needed. Furthermore, the existing WAS digester will be rehabilitated 
and a second rotary drum thickener will be added as part of the current improvements 
project. The WWRF currently has a thickener, two (2) sludge tanks, and digester, but an 
outside contractor is used to dewater and dispose of sludge. The conceptual phase of the 
project will review the increased sludge production with the assumption of maintaining their 
current disposal method. Lastly, sidestream treatment of supernatant will likely be 
necessary for the removal of phosphorus.  
 
Project Costs 
 
An application for Clean Water State Revolving Fund (CWSRF) funding through North Carolina 
Department of Environmental Quality (NCDEQ) was submitted as part of the visioning phase of 
this project. A detailed cost estimate was created for this application and is included in Appendix 
C. The major components of the estimate are shown below: 
 

Project Component       Component Cost 
 
General (Mobilization/Site Work/Electrical)   $12,435,000 
Project Elements       $27,210,000   
Contingency (10% Construction Cost)   $3,965,000 
Construction Subtotal     $43,610,000 
Engineering Costs      $5,023,000 
Administration Costs      $2,367,000 
Total Project Cost      $51,000,000 



Visioning Phase Technical Memorandum 
November 9, 2021 
Page 7 of 8 

 
 
 
 
 

 

 

Schedule 
 
Beyond the technical planning and design of the project, adhering to an aggressive schedule is 
paramount to project success.  As part of the visioning stage of the project, McGill has developed 
a schedule to simultaneously progress through the NPDES expansion permitting, facility design, 
and funding solicitation.  While most steps of this process are critical, NPDES expansion 
permitting is one that has significant items outside of the control of the City or its design team.  
Our experience, understanding of the Clean Water Act, and relationships with state and federal 
regulators will address this critical portion of the work scope and key schedule element.  Further, 